Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 159 Test By Paul Pan
Ant. Polar. Vertical
80.0 dBu¥/m
Limit1: —

o)

o

4MM‘25 ij

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7752.000 31.28 9.17 40.45 74.00 -33.55 peak
2 8340.000 31.53 9.46 40.99 74.00 -33.01 peak
3 10056.000 31.09 12.15 43.24 74.00 -30.76 peak
4 12792.000 29.40 17.26 46.66 74.00 -27.34 peak
5 14316.000 29.09 20.76 49.85 74.00 -24.15 peak
6* 15012.000 29.37 21.11 50.48 74.00 -23.52 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 38 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —
]
3 M
1 2
40 WN\M

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7716.000 31.83 9.10 40.93 74.00 -33.07 peak
2 8376.000 31.94 9.44 41.38 74.00 -32.62 peak
3 10272.000 30.90 12.82 43.72 74.00 -30.28 peak
4 13008.000 29.36 17.97 47.33 74.00 -26.67 peak
5 15168.000 30.37 20.40 50.77 74.00 -23.23 peak
6* 14904.000 29.15 21.10 50.25 74.00 -23.75 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 38 Test By Paul Pan
Ant. Polar. Vertical
80.0 dBu¥/m
Limit1: —
6
4MWW
a0 2w§M

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 6984.000 31.25 7.67 38.92 74.00 -35.08 peak
2 7728.000 31.47 9.12 40.59 74.00 -33.41 peak
3 8376.000 31.32 9.44 40.76 74.00 -33.24 peak
4 11052.000 30.03 15.06 45.09 74.00 -28.91 peak
5 13128.000 28.98 18.29 47.27 74.00 -26.73 peak
6* 14784.000 29.25 21.03 50.28 74.00 -23.72 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd...
Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 1 Environmental 25.4 deg. C, 55 % RH
Conditions
Channel 46 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —_—

L)

I S

I:I-Bl]l]l]l].l]I]l] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 18000.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7764.000 31.13 9.19 40.32 74.00 -33.68 peak
2 8340.000 31.66 9.46 41.12 74.00 -32.88 peak
3 11064.000 30.07 15.05 45.12 74.00 -28.88 peak
4 11832.000 30.51 14.71 45.22 74.00 -28.78 peak
5 12636.000 29.57 16.75 46.32 74.00 -27.68 peak
6* 14364.000 28.84 20.79 49.63 74.00 -24.37 peak

WLL Report# 16WS0525027F-03 Rev 0

- Page 149 of 222 -

© 2016 Washington Laboratories, Ltd.




Shenzhen Zero Zero Infinity Technology Co., Ltd... FCC Certification Test Report

Hover Camera May 18, 2016
Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 46 Test By Paul Pan
Ant. Polar. Vertical

80.0 dBu¥/m

Limit1: —

o)

2% EW"}W
40 M \fw'fww} s

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7740.000 31.48 9.14 40.62 74.00 -33.38 peak
2 8424.000 31.80 9.42 41.22 74.00 -32.78 peak
3 10836.000 30.24 14.57 4481 74.00 -29.19 peak
4 11112.000 29.95 15.03 44.98 74.00 -29.02 peak
5 12972.000 29.16 17.86 47.02 74.00 -26.98 peak
6* 14328.000 28.84 20.77 49.61 74.00 -24.39 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd...
Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 151 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —

o)

A

bw

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 6948.000 31.24 7.62 38.86 74.00 -35.14 peak
2 7740.000 31.12 9.14 40.26 74.00 -33.74 peak
3 10512.000 30.39 13.57 43.96 74.00 -30.04 peak
4 11064.000 30.02 15.05 45.07 74.00 -28.93 peak
5 11844.000 30.81 14.71 45.52 74.00 -28.48 peak
6* 15000.000 29.49 21.16 50.65 74.00 -23.35 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd... FCC Certification Test Report

Hover Camera May 18, 2016
Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 1 Env1r01}IT1ental 25.4 deg. C, 55 % RH
Conditions
Channel 151 Test By Paul Pan
Ant. Polar. Vertical
80.0 dBu¥/m
Limit1: —_—

.........

o
d e

I]-Eﬂl]l]l]. 000 7200.00 §400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 18000.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7740.000 31.48 9.14 40.62 74.00 -33.38 peak
2 8364.000 31.64 9.45 41.09 74.00 -32.91 peak
3 10512.000 30.35 13.57 43.92 74.00 -30.08 peak
4 11832.000 30.73 14.71 45.44 74.00 -28.56 peak
5 13536.000 28.69 19.36 48.05 74.00 -25.95 peak
6* 14988.000 29.81 21.15 50.96 74.00 -23.04 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd... FCC Certification Test Report

Hover Camera May 18, 2016
Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 159 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —

o)

5 E w
; 2 3MWMWH
: M Ww

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7728.000 31.26 9.12 40.38 74.00 -33.62 peak
2 8376.000 31.87 9.44 41.31 74.00 -32.69 peak
3 10140.000 31.01 12.41 43.42 74.00 -30.58 peak
4 11052.000 29.87 15.06 44.93 74.00 -29.07 peak
5 14280.000 28.90 20.74 49.64 74.00 -24.36 peak
6* 15012.000 29.31 21.11 50.42 74.00 -23.58 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd... FCC Certification Test Report

Hover Camera May 18, 2016
Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 159 Test By Paul Pan
Ant. Polar. Vertical

80.0 dBu¥/m

Limit1: —

o)

\ ‘JWEW
’ Wﬁw S e

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7752.000 31.30 9.17 40.47 74.00 -33.53 peak
2 8364.000 31.67 9.45 41.12 74.00 -32.88 peak
3 11076.000 29.69 15.05 44.74 74.00 -29.26 peak
4 14016.000 28.09 20.59 48.68 74.00 -25.32 peak
5 14400.000 28.82 20.81 49.63 74.00 -24.37 peak
6* 14952.000 29.24 21.13 50.37 74.00 -23.63 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

MIMO Mode_ Test Data

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0+1 Environmental 25.4 deg. C, 55 % RH
Conditions
Channel 36 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —_—

40 1 wwrj wa

l]-BIJI]I]I]_I]I]I] 7200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 6960.000 31.21 7.64 38.85 74.00 -35.15 peak
2 7752.000 30.97 9.17 40.14 74.00 -33.86 peak
3 8364.000 31.52 9.45 40.97 74.00 -33.03 peak
4 10500.000 30.35 13.53 43.88 74.00 -30.12 peak
5 11028.000 30.25 15.07 45.32 74.00 -28.68 peak
6* 13152.000 29.10 18.35 47.45 74.00 -26.55 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0+1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 36 Test By Paul Pan
Ant. Polar. Vertical
80.0 dBu¥/m
Limit1: —
b
. SWW
3
1 2 MW
40 w

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7332.000 33.10 8.35 41.45 74.00 -32.55 peak
2 8364.000 31.52 9.45 40.97 74.00 -33.03 peak
3 10500.000 30.87 13.53 44.40 74.00 -29.60 peak
4 10896.000 30.03 14.76 44.79 74.00 -29.21 peak
5 12888.000 29.64 17.58 47.22 74.00 -26.78 peak
6* 14796.000 28.92 21.04 49.96 74.00 -24.04 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd...
Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0+1 Environmental 25.4 deg. C, 55 % RH
Conditions
Channel 40 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —_—
b
5WW
4
g 3MM
40 ]

I:I-Bl]l]l]l].l]I]l] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 18000.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 6960.000 31.53 7.64 39.17 74.00 -34.83 peak
2 7740.000 32.09 9.14 41.23 74.00 -32.77 peak
3 8340.000 31.64 9.46 41.10 74.00 -32.90 peak
4 11220.000 30.26 14.98 45.24 74.00 -28.76 peak
5 12948.000 29.56 17.78 47.34 74.00 -26.66 peak
6* 15144.000 30.14 20.50 50.64 74.00 -23.36 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0+1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 40 Test By Paul Pan
Ant. Polar. Vertical
80.0 dBu¥/m
Limit1: —
b
5 W
4WW
1 W,sz 3 M
40
P 1]

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 6972.000 31.50 7.65 39.15 74.00 -34.85 peak
2 7752.000 31.29 9.17 40.46 74.00 -33.54 peak
3 8340.000 31.56 9.46 41.02 74.00 -32.98 peak
4 11040.000 29.99 15.06 45.05 74.00 -28.95 peak
5 13008.000 29.19 17.97 47.16 74.00 -26.84 peak
6* 15156.000 30.07 20.45 50.52 74.00 -23.48 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd... FCC Certification Test Report

Hover Camera May 18, 2016
Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0+1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 48 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —

o)

4WM§MW

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 6888.000 31.72 7.52 39.24 74.00 -34.76 peak
2 7752.000 31.47 9.17 40.64 74.00 -33.36 peak
3 8364.000 31.68 9.45 41.13 74.00 -32.87 peak
4 10272.000 30.63 12.82 43.45 74.00 -30.55 peak
5 11124.000 29.93 15.03 44.96 74.00 -29.04 peak
6* 14064.000 28.33 20.62 48.95 74.00 -25.05 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0+1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 48 Test By Paul Pan
Ant. Polar. Vertical
80.0 dBu¥/m
Limit1: —
6
4WWW
10 2 Mﬁ W

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 6984.000 31.51 7.67 39.18 74.00 -34.82 peak
2 7752.000 31.34 9.17 40.51 74.00 -33.49 peak
3 8352.000 31.50 9.46 40.96 74.00 -33.04 peak
4 11028.000 30.22 15.07 45.29 74.00 -28.71 peak
5 12996.000 29.30 17.94 47.24 74.00 -26.76 peak
6* 14256.000 29.01 20.73 49.74 74.00 -24.26 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0+1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 149 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —

o)

4DW

BW

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7764.000 31.25 9.19 40.44 74.00 -33.56 peak
2 8376.000 31.14 9.44 40.58 74.00 -33.42 peak
3 10032.000 31.05 12.08 43.13 74.00 -30.87 peak
4 10860.000 30.13 14.65 44.78 74.00 -29.22 peak
5 13020.000 29.20 18.00 47.20 74.00 -26.80 peak
6* 15180.000 29.96 20.34 50.30 74.00 -23.70 peak

WLL Report# 16WS0525027F-03 Rev 0

- Page 161 of 222 -

© 2016 Washington Laboratories, Ltd.




Shenzhen Zero Zero Infinity Technology Co., Ltd... FCC Certification Test Report

Hover Camera May 18, 2016
Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0+1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 149 Test By Paul Pan
Ant. Polar. Vertical

80.0 dBu¥/m

Limit1: —

o)

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7752.000 31.10 9.17 40.27 74.00 -33.73 peak
2 8340.000 31.62 9.46 41.08 74.00 -32.92 peak
3 11088.000 29.46 15.04 44.50 74.00 -29.50 peak
4 11988.000 30.15 14.65 44.80 74.00 -29.20 peak
5 12780.000 28.98 17.22 46.20 74.00 -27.80 peak
6* 14964.000 29.00 21.14 50.14 74.00 -23.86 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0+1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 157 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —

o)

R

“ W W*‘;Mf
0.0
6000.000 7200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 7764.000 31.16 9.19 40.35 74.00 -33.65 peak
2 8544.000 31.19 9.35 40.54 74.00 -33.46 peak
3 10512.000 31.34 13.57 4491 74.00 -29.09 peak
4 10968.000 31.22 14.98 46.20 74.00 -27.80 peak
5 13128.000 29.17 18.29 47.46 74.00 -26.54 peak
6* 14964.000 28.12 21.14 49.26 74.00 -24.74 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0+1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 157 Test By Paul Pan
Ant. Polar. Vertical
80.0 dBu¥/m
Limit1: —

o)

4I]fww__r;

BW

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7056.000 31.94 7.81 39.75 74.00 -34.25 peak
2 7764.000 31.95 9.19 41.14 74.00 -32.86 peak
3 9336.000 32.14 10.07 42.21 74.00 -31.79 peak
4 10260.000 31.69 12.79 44.48 74.00 -29.52 peak
5 11856.000 30.89 14.70 45.59 74.00 -28.41 peak
6* 14700.000 28.90 20.99 49.89 74.00 -24.11 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0+1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 165 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —
§
3 4M MW
] 2MW
40 {

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7740.000 31.57 9.14 40.71 74.00 -33.29 peak
2 8400.000 31.80 9.43 41.23 74.00 -32.77 peak
3 11040.000 29.70 15.06 44.76 74.00 -29.24 peak
4 11844.000 30.95 14.71 45.66 74.00 -28.34 peak
5 13008.000 28.96 17.97 46.93 74.00 -27.07 peak
6* 14904.000 29.21 21.10 50.31 74.00 -23.69 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd... FCC Certification Test Report

Hover Camera May 18, 2016
Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0+1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 165 Test By Paul Pan
Ant. Polar. Vertical

80.0 dBu¥/m

Limit1: —

o)

12 3wwm;w~v"35 MWW
N M WWM

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7764.000 32.06 9.19 41.25 74.00 -32.75 peak
2 8424.000 32.50 9.42 41.92 74.00 -32.08 peak
3 11004.000 30.10 15.08 45.18 74.00 -28.82 peak
4 11844.000 30.84 14.71 45.55 74.00 -28.45 peak
5 12936.000 29.60 17.74 47.34 74.00 -26.66 peak
6* 14964.000 28.86 21.14 50.00 74.00 -24.00 peak
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0+1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 38 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —

o)

A 5 EW
MWM

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7752.000 31.16 9.17 40.33 74.00 -33.67 peak
2 8388.000 31.48 9.44 40.92 74.00 -33.08 peak
3 10512.000 30.44 13.57 44.01 74.00 -29.99 peak
4 11052.000 30.25 15.06 45.31 74.00 -28.69 peak
5 12420.000 29.82 16.03 45.85 74.00 -28.15 peak
6* 14364.000 29.24 20.79 50.03 74.00 -23.97 peak
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Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0+1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 38 Test By Paul Pan
Ant. Polar. Vertical
80.0 dBu¥/m
Limit1: —

o)

———

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 6960.000 31.52 7.64 39.16 74.00 -34.84 peak
2 7728.000 31.12 9.12 40.24 74.00 -33.76 peak
3 10308.000 31.34 12.93 44.27 74.00 -29.73 peak
4 10944.000 30.12 14.91 45.03 74.00 -28.97 peak
5 11184.000 30.13 15.00 45.13 74.00 -28.87 peak
6* 14820.000 29.23 21.06 50.29 74.00 -23.71 peak
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Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0+1 Environmental 25.4 deg. C, 55 % RH
Conditions
Channel 46 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —_—

L)

o

. MWJW

I:I-Bl]l]l]l].l]I]l] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 18000.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7752.000 31.32 9.17 40.49 74.00 -33.51 peak
2 10044.000 31.17 12.12 43.29 74.00 -30.71 peak
3 11040.000 29.98 15.06 45.04 74.00 -28.96 peak
4 11844.000 30.75 14.71 45.46 74.00 -28.54 peak
5 14088.000 28.48 20.63 49.11 74.00 -24.89 peak
6* 14784.000 29.41 21.03 50.44 74.00 -23.56 peak

WLL Report# 16WS0525027F-03 Rev 0

- Page 169 of 222 -

© 2016 Washington Laboratories, Ltd.




Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0+1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 46 Test By Paul Pan
Ant. Polar. Vertical
80.0 dBu¥/m
Limit1: —
b
5 W
4WW
2 3 W
40 o

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7212.000 31.08 8.11 39.19 74.00 -34.81 peak
2 7764.000 31.36 9.19 40.55 74.00 -33.45 peak
3 8352.000 31.85 9.46 41.31 74.00 -32.69 peak
4 11028.000 30.02 15.07 45.09 74.00 -28.91 peak
5 12960.000 29.47 17.82 47.29 74.00 -26.71 peak
6* 15180.000 30.28 20.34 50.62 74.00 -23.38 peak
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Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0+1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 151 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —

o)

12 3W MM&W
0 Www

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7728.000 31.42 9.12 40.54 74.00 -33.46 peak
2 8364.000 31.74 9.45 41.19 74.00 -32.81 peak
3 11052.000 30.25 15.06 45.31 74.00 -28.69 peak
4 13008.000 29.14 17.97 47.11 74.00 -26.89 peak
5 14508.000 28.85 20.87 49.72 74.00 -24.28 peak
6* 15084.000 29.75 20.78 50.53 74.00 -23.47 peak
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Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0+1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 151 Test By Paul Pan
Ant. Polar. Vertical
80.0 dBu¥/m
Limit1: —

o)

% SW"? W
40 ijww

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 6996.000 31.10 7.69 38.79 74.00 -35.21 peak
2 7788.000 31.33 9.24 40.57 74.00 -33.43 peak
3 10032.000 31.36 12.08 43.44 74.00 -30.56 peak
4 11088.000 29.78 15.04 44.82 74.00 -29.18 peak
5 11844.000 30.92 14.71 45.63 74.00 -28.37 peak
6* 14076.000 28.41 20.62 49.03 74.00 -24.97 peak
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Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0+1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 159 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —

o)

iy

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7740.000 31.26 9.14 40.40 74.00 -33.60 peak
2 8424.000 31.70 9.42 41.12 74.00 -32.88 peak
3 10980.000 29.92 15.02 44.94 74.00 -29.06 peak
4 11832.000 30.77 14.71 45.48 74.00 -28.52 peak
5 13560.000 28.26 19.42 47.68 74.00 -26.32 peak
6* 15012.000 29.54 21.11 50.65 74.00 -23.35 peak
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Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0+1 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 159 Test By Paul Pan
Ant. Polar. Vertical
80.0 dBu¥/m
Limit1: —

o)

o A

A

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 6972.000 31.20 7.65 38.85 74.00 -35.15 peak
2 7740.000 31.27 9.14 40.41 74.00 -33.59 peak
3 11016.000 29.78 15.07 44.85 74.00 -29.15 peak
4 11664.000 30.70 14.79 45.49 74.00 -28.51 peak
5 12888.000 29.70 17.58 47.28 74.00 -26.72 peak
6* 14256.000 29.02 20.73 49.75 74.00 -24.25 peak
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Table 12: Band Edge Measurement Test Data

SISO Mode_ Test Data

Mode 802.11a Power Source DC 7.4V
. Environmental 0
Antenna Chain 0 o 26.3 deg. C, 57 % RH
Conditions
Channel 36 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV

3 Agilent R T # Agilent R T

Mkrl 5.175 2 GHz Mkrl 5.175 9 GHz
Ref 117 dBpy #fitten 10 cB 89.85 dBpY | Ref 117 cBWY sfiteen 10 dB 79.04 dBpY
#Peak #Peak
Log Log
16 1 14
dB/ <. dB/
Offst | " Offst 51)—
1a ‘ 18 P
dB dB ‘ I
LgPw LAy IR A R I _ B
M1 §2 M1 $2
Start 4.508 B GHz Stop 5.210 @ GHz Start 4.500 B GHz Stop 5.218 @ GHz

#Res BH 1 MHz #UEH 3 MHz Sweep 1.2 ms (1081 prs) #Res BH 1 MHz #WBH 1.8 kHz Sweep 307.6 ms (1801 pts)
Marker Trace Type A Axie Amplitude Marker Trace Type ® Rxig Amplitude
x £ - Freq 5.175 2 GHz 89.85 dBpU 1 [&B] Freq 5.175 8 GH= 789.84 dBpU
2 1y Freq 5.156 8 GHz 53.72 dBpy 2 (&5 Freg 5.158 8 GHz 44.15 dBpl)
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
5150.00 53.72 74 44 .15 54 Pass
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Mode 802.11a Power Source DC 7.4V
. Environmental 0
Antenna Chain 0 oo 26.3 deg. C, 57 % RH
Conditions
Channel 36 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV

= 3 Agilent R T

i Agilent R T Ml 5175 2 Che Mkrl 5.186 6 GHz
Ref 117 dBpy +Atten 10 <B 9% 63 dBpY Ref 117 dBpd #Atten 10 dB g7.24 dBpl
#Peak - tPeak

i
iy | :
dB/ [ L] dB/ o
0ffst 1 Offst Il
18 — 16 I
dB I‘ L.‘ dB : :
x 2 3 zl."

LgAw LagAw I _ I
ML 82 Ml S2
Start 4.508 § GHz Stop 5.210 @ GHz Start 4,500 @ GHz Stop 5.210 6 GHz

#Res BH 1 MHz #UBH 3 MHz Sweep 1.2 ms (1001 pts) | #Res BH 1 MHz #UBH 1.5 kHz Swesp 307.6 ms (1961 pts)
Farker  Trace  Type ¥ fxis Aplituda Marker  Tracs Tree A Fplitide
i 13 Freq Silis 2 0z 97.58, 480U 1 1y Freg 5.156 B GHz 87.24 dBpl
# = Fieg SR st 2 1) Fren 5158 B GHz 14,62 dBull
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
5150.00 55.51 74 44.62 54 Pass
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Mode 802.11a Power Source DC 7.4V
Antenna Chain 0 EnVll‘OIEITleIltal 26.3 deg. C, 57 % RH
Conditions
Channel 149 Test By Paul Pan
Antenna Polarization Horizontal
200 dBm
Limit1: —_—
10
1}
-10
-20
-30 ]
memwwmmww
-40
.50
-60.0
h625.000 5H638.00 h651.00 h664.00 h677.00 h690.00 h703.00 h7¥16.00 h7¥29.00 h7hh 00 MH=z
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5715.00 -34.77 =27 -7.77 Pass
5725.00 -35.04 -17 -18.04 Pass
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Mode 802.11a Power Source DC 7.4V
Antenna Chain 0 Env1rorflflental 26.3 deg. C, 57 % RH
Conditions
Channel 149 Test By Paul Pan
Antenna Polarization Vertical
200 dBm
Limit1: —_—
10
1}
-10
-20
-30
1 2
MMWWMWMMWWWWM
-40
-50
-60.0
5625.000 5638.00 5651.00 5664.00 b677.00 5690.00 5703.00 5716.00 5729.00 5755.00 MHz
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5715.00 -36.38 =27 -9.38 Pass
5725.00 -34.95 -17 -17.95 Pass
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Mode 802.11a Power Source DC 7.4V
Antenna Chain 0 Env1rorflflental 26.3 deg. C, 57 % RH
Conditions
Channel 165 Test By Paul Pan
Antenna Polarization Horizontal
200 dBm
10
1}
-10
-20
0 1MMMWWWWM
-40
-50
-60.0
750,000 5775.00 5800.00 5825.00 5850.00 H875.00 5900.00 5925.00 5950.00 6000.00 MHz
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5850.00 -34.16 -17 -17.16 Pass
5860.00 -32.24 =27 -5.24 Pass
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Mode 802.11a Power Source DC 7.4V
Antenna Chain 0 EnVll‘OIEITleIltal 26.3 deg. C, 57 % RH
Conditions
Channel 165 Test By Paul Pan
Antenna Polarization Vertical
200 dBm
Limit1: —_—
10
1}
-10
-20
-30
1MWMWWMWWWMWMW
-40
.50
-60.0
h7h0.000 577500 hB800.00 h825.00 h850.00 h87h.00 H900.00 h926.00 h950.00 600000 MHz
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion

(MHz) (dBuv/m) (dBuv/m) (dB)

5850.00 -36.51 -17 -19.51 Pass

5860.00 -35.73 =27 -8.73 Pass
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Mode 802.11a Power Source DC 7.4V
. Environmental 0
Antenna Chain 1 oo 26.3 deg. C, 57 % RH
Conditions
Channel 36 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV

- Agilent R T % Aglent R T

Mrl 5183 7 GHz Mrl 5.185 9 GHe
Ref 117 dBpli #Rtten 10 dB 96,71 dBRY | pef 117 dBpY #fitten 10 d2 82.41 dBpll
#Peak #Peak
L ]
15 o | |5 |
&/ LU aer 4
(ffst 1 Offst [
18 : 10 |
dB TN ]

2f \ J I‘,‘

" P 5 i i i s s —
ML s2 ML 52
Start 4.508 6 GHz Stop 5.216 6 GHz Start 4500 @ GHz Stop 5.210 @ GHz

#Res BH 1 MHz #UBH 2 MHz Swesp 1.2 ms (1001 pes) #Res BH 1 MHz #VBH 1.3 kHz Sweep 307.6 ms (1801 pts)
Marker Trace Type K Axic Amplitude Marker  Trace Type X Axis Amplitude
1 1) Freg 5.183 ? BHz 98.71 dBpU [&h] Freg £.185 9 GHz 88.41 depl
2 (&5 Freg 5.158 B BHz 54,97 dBpl 2 (&8 Freq 5.158 B GHz 44.33 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
5150.00 54 .97 74 44.33 54 Pass
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Mode 802.11a Power Source DC 7.4V
. Environmental 0
Antenna Chain 1 oo 26.3 deg. C, 57 % RH
Conditions
Channel 36 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV

- Agilent R T % Aglent R T

Mirl 5.183 7 GHz Mrl 5.184 4 GHe
Ref 117 dBpi #fitten 10 dB 92,96 dBBY | mef 117 dBWY #fitten 10 dB 82.31 dEpV
#Peak #Peal
Log Log
16 & 18
B/ S| e .
OFfst ] OFfst el
18 T i al
dB | 1 dB |

i A !

. P i i s s o
ML s2 Ml sz
Start 4.500 @ GHz Stop 5.218 8 GHz Start 4,500 @ GHz Stop 5.210 @ GHz

#Res BH 1 MHz #UBH 2 MHz Swesp 1.2 ms (1001 pes) #Res BH 1 MHz #VBH 1.3 kHz Sweep 307.6 ms (1801 pts)
Marker Trace Type K Axic Amplitude Marker  Trace Type X Axis Amplitude
1 1) Freg 5.183 ? BHz 92,95 dBpl [&h] Freg £.184 4 GHz 82.31 dBpl)
2 (&5 Freg 5.158 B BHz S5.68 dBpl 2 (&8 Freq 5.158 B GHz 44.51 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
5150.00 55.60 74 44 51 54 Pass
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Mode 802.11a Power Source DC 7.4V
Antenna Chain 1 Environmental 26.3 deg. C, 57 % RH
Conditions
Channel 149 Test By Paul Pan
Antenna Polarization Horizontal
200 dBm
Limit1: —_—
10
1}
-10
-20
-30
WWMMWMW«MWW
-40
-50
-60.0
5625.000 5638.00 5651.00 5664.00 b677.00 5690.00 5703.00 5716.00 5729.00 5755.00 MHz
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5715.00 -34.90 =27 -7.90 Pass
5725.00 -33.85 -17 -16.85 Pass
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Mode 802.11a Power Source DC 7.4V
Antenna Chain 1 Environmental 26.3 deg. C, 57 % RH
Conditions
Channel 149 Test By Paul Pan
Antenna Polarization Vertical
200 dBm
Limit1: —_—
10
1}
-10
-20
-30
1 2
MWWWWWWWM
-40
.50
-60.0
h625.000 5H638.00 h651.00 h664.00 h677.00 h690.00 h703.00 h7¥16.00 h7¥29.00 h7hh 00 MH=z
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5715.00 -35.53 =27 -8.53 Pass
5725.00 -34.83 -17 -17.83 Pass
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Mode 802.11a Power Source DC 7.4V
Antenna Chain 1 Environmental 26.3 deg. C, 57 % RH
Conditions
Channel 165 Test By Paul Pan
Antenna Polarization Horizontal
200 dBm
10
1}
-10
-20
-30 1
T TLUPNRTRICY RETTN § PR RBIERY gyt e B PRRAER
-40
.50
-60.0
h7h0.000 577500 hB800.00 h825.00 h850.00 h87h.00 H900.00 h926.00 h950.00 600000 MHz
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5850.00 -33.81 -17 -16.81 Pass
5860.00 -34.72 =27 -7.72 Pass
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Mode 802.11a Power Source DC 7.4V
Antenna Chain 1 Environmental 26.3 deg. C, 57 % RH
Conditions
Channel 165 Test By Paul Pan
Antenna Polarization Vertical
200 dBm
Limit1: —_—
10
1}
-10
-20
-30
WWMMWWWWWMW
-40
-50
-60.0
750,000 5775.00 5800.00 5825.00 5850.00 H875.00 5900.00 5925.00 5950.00 6000.00 MHz
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5850.00 -36.52 -17 -19.52 Pass
5860.00 -35.78 =27 -8.78 Pass
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Mode 802.11n(HT20) Power Source DC 7.4V
. Environmental o
Antenna Chain 0 e 26.3 deg. C, 57 % RH
Conditions
Channel 36 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
3% Agilent R T 3% Agilent R T
Mkrl 5.183 8 GHz Mkrl 5.185 2 GHz
Ref 117 dBpY #Atten 10 dB §7.89 dBpY Ref 117 dBpY #Atten 10 dB 78.57 dBpY
#Peak #Peak
Lag Log
18 18
4B/ 3 4B/ B
Offst i i Offst 51)
i) : i) rV
dB I dB [
2 | 1_'_ ! ‘
LgAw LgAw B — - S - — . .
ML 32 ML 52
Start 4,580 @ GHz Stop 5.210 @ GHz Start 4.580 @ GHz Stop 5.210 8 GHz

#Res BH 1 MHz #YBH 3 MHz Sweep 1.2 ms (1801 pts) #Res BH 1 MHz #WBH 3.9 kHz Sweep 142 ms (1091 pts)

Marker Trace Type K Axie Amplitude Marker Trace Type X Axie Amplitude
il (65 Freg £.183 B GHz 87.89 dbpl il (65} Freg £.185 2 GHz 7ELEY dBpl
2 (¢ 5] Freg 5.158 8 GHz 54.28 dbpy 2 (6 5] Freg 5.158 8 GHz 44,49 dBpy

Frequency Peak level Peak Limit AV level AV Limit )
Conclusion

(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
5150.00 54.28 74 44 .49 54 Pass
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Mode 802.11n(HT20) Power Source DC 7.4V
. Environmental o
Antenna Chain 0 e 26.3 deg. C, 57 % RH
Conditions
Channel 36 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
4 Agilent R T 4 Agilent R T
Mkrl 5.183 7 GHz Mkrl 5.185 2 GHz
Ref 117 dBpY #Atten 10 dB 91.18 dBpY Ref 117 dBpY #Atten 10 dB 81.71 dBpY
#Peak #Peak
Lag Log
18 1 18
dB/ & dB/ 5 |
Offst [ Offst <
18 —T 1@ T
dB || dB 1
z] ']
LgAw LgAw ] _
ML 32 ML 52
Start 4,580 @ GHz Stop 5.210 @ GHz Start 4.580 @ GHz Stop 5.210 8 GHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.2 ms (1801 pts) #Res BH 1 MHz #WBH 3.9 kHz Sweep 142 ms (1091 pts)
Marker Trace Type # Axie Amplitude Marker Trace Type A Axie Amplitude
1 (&5 Freg £.183 7 GHz 91.18 dBpU 1 i Freg £.185 2 GHz 81.71 dBpU
2 [$9) Freg £.158 B GHz 55.94 dBpy 2 [$9) Freg £.158 B GHz 44,88 dBpl
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
5150.00 55.94 74 44.88 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0 Env1ron-n-1ental 26.3 deg. C, 57 % RH
Conditions
Channel 149 Test By Paul Pan
Antenna Polarization Horizontal
200 dBm
Limit1: —_—
10
1}
-10
-20
-30
WWWWWWMMWMWMWM
-40
-50
-60.0
h625.000 5H638.00 h651.00 h664.00 hE7F7.00 h690.00 h703.00 h716.00 h729.00 h7hh 00 MHz
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5715.00 -34.84 =27 -7.84 Pass
5725.00 -35.27 -17 -18.27 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0 Env1ron-n-1ental 26.3 deg. C, 57 % RH
Conditions
Channel 149 Test By Paul Pan
Antenna Polarization Vertical
200 dBm
Limit1: —_—
10
1}
-10
-20
-30
e Ao ot bt e g i g A W et e
-40
.50
-60.0
h625.000 5H638.00 h651.00 h664.00 heF7.00 h690.00 h703.00 h7¥16.00 5729.00 h7hh 00 MH=z
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5715.00 -36.71 -27 -9.71 Pass
5725.00 -36.44 -17 -19.44 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0 Env1ron-n-1ental 26.3 deg. C, 57 % RH
Conditions
Channel 165 Test By Paul Pan
Antenna Polarization Horizontal
200 dBm
Limit1: —_—
10
1}
-10
-20
-30
1WMWMWW
-40
.50
-60.0
h7h0.000 577500 h800.00 h826.00 hB8h0.00 h87h.00 H900.00 h925.00 595000 600000 MH=z
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5850.00 -36.28 -17 -19.28 Pass
5860.00 -34.99 =27 -7.99 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0 Env1ron-n-1ental 26.3 deg. C, 57 % RH
Conditions
Channel 165 Test By Paul Pan
Antenna Polarization Vertical
200 dBm
Limit1: —_—
10
1}
-10
-20
-30
1WMWMWWMWWMMMWWMW
-40
-50
-60.0
h7h0.000 577500 hB800.00 h825.00 h850.00 h87h.00 H900.00 h926.00 h950.00 600000 MHz
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5850.00 -35.11 -17 -18.11 Pass
5860.00 -35.71 -27 -8.71 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...
Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT20) Power Source DC 7.4V

Antenna Chain 1 Environmental 263 deg. C, 57 % RH
Conditions
Channel 36 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
3% Agilent R T 3% Agilent R T
Mkrl 5.178 8 GHz Mkrl 5.184 4 GHz

Ref 117 dBpY #Atten 16 dB 88.76 dbpY Ref 117 dBpY #Atten 16 dB 79.13 dBpY

#Peak #Peak

Log Log

1@ | 18

dB/ i3 dB/ |

Offst 1 Offst 5

1 [ — | °

dB I 1 B 1

2 | | ‘

™ A 2 T 3\

LgRw LgRv

ML $2 ML 52

Start 4,580 @ GHz Stop 5.210 @ GHz Start 4.580 @ GHz Stop 5.210 8 GHz

#Res BH 1 MHz #YBH 3 MHz Sweep 1.2 ms (1801 pts) #Res BH 1 MHz #WBH 3.9 kHz Sweep 142 ms (1091 pts)
Marker Trace Type K Axie Amplitude Marker Trace Type X Axie Amplitude
il (65 Freg E.178 8 GHz 28.78 dbpl il (65} Freg £.184 4 GHz 79.12 dBpl
2 (¢ 5] Freg 5.158 8 GHz 54.48 dbpy 2 (6 5] Freg 5.158 8 GHz 44.58 dBpy
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
5150.00 54.40 74 44.50 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT20) Power Source DC 7.4V

Antenna Chain 1 Environmental 263 deg. C, 57 % RH
Conditions
Channel 36 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
3% Agilent R T 3% Agilent R T
Mkrl 5.174 5 GHz Mkrl 5.185 2 GHz

Ref 117 dBpY #Atten 16 dB 98.53 dBpY Ref 117 dBpY #Atten 16 dB 81.42 dBpY

#Peak #Peak

Log Log

1@ 1 1@

B/ P, dB/ 4

Offst | Offst 0

1@ 1 1@ f

dB ] I dB | ;
2 ) b ] |
s -

=1

LgAw LgAw

ML $2 ML 52

Start 4,580 @ GHz Stop 5.210 @ GHz Start 4.580 @ GHz Stop 5.210 8 GHz

#Res BH 1 MHz #YBH 3 MHz Sweep 1.2 ms (1801 pts) #Res BH 1 MHz #WBH 3.9 kHz Sweep 142 ms (1091 pts)

Marker Trace Type K Axie Amplitude Marker Trace Type X Axie Amplitude
il (65 Freg £.174 & GHz 96.52 dBpl il (65} Freg £.185 2 GHz 81.42 dBpl
2 (¢ 5] Freg 5.158 8 GHz 53.41 dbpy 2 (6 5] Freg 5.158 8 GHz 44,86 dBpv

Frequency Peak level Peak Limit AV level AV Limit )
Conclusion

(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
5150.00 53.41 74 44.86 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 1 Environmental 263 deg. C, 57 % RH
Conditions
Channel 149 Test By Paul Pan
Antenna Polarization Horizontal
20.0 dBm
Limit1: —_—
10
1]
-10
-20
-30 2
WMMWMWWMWWWWW
-40
-a0
-60.0
5625.000 5638.00 5H651.00 h664.00 h677.00 5690.00 5703.00 5716.00 5729.00 5755.00 MH=z
Frequenc Peak level Peak Limit .
aueney Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5715.00 -35.09 -27 -8.09 Pass
5725.00 -33.11 -17 -16.11 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 1 Environmental 263 deg. C, 57 % RH
Conditions
Channel 149 Test By Paul Pan
Antenna Polarization Vertical
200 dBm
Limit1: —_—
10
1}
-10
-20
-30
1 2
ot e o ARy e ot o it i AR A A Ao o e P
-40
.50
-60.0
h625.000 5H638.00 h651.00 h664.00 heF7.00 h690.00 h703.00 h7¥16.00 5729.00 h7hh 00 MH=z
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5715.00 -35.31 =27 -8.31 Pass
5725.00 -34.78 -17 -17.78 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 1 Environmental 263 deg. C, 57 % RH
Conditions
Channel 165 Test By
Antenna Polarization Horizontal
200 dBm
Limit1: —_—
10
1}
-10
-20
-30 i 2
A DA A et P b osah
-40
.50
-60.0
h7h0.000 577500 h800.00 h826.00 hB8h0.00 h87h.00 H900.00 h925.00 595000 600000 MH=z
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5850.00 -33.66 -17 -16.66 Pass
5860.00 -34.19 =27 -7.19 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 1 Environmental 263 deg. C, 57 % RH
Conditions
Channel 165 Test By
Antenna Polarization Vertical
200 dBm
Limit1: —_—
10
1}
-10
-20
-30
1MWWMWWWMMWWW
-40
-50
-60.0
h7h0.000 577500 hB800.00 h825.00 h850.00 h87h.00 H900.00 h926.00 h950.00 600000 MHz
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5850.00 -35.50 -17 -18.50 Pass
5860.00 -35.63 =27 -8.63 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0 Environ-n-lental 26.3 deg. C, 57 % RH
Conditions
Channel 38 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
4% Agilent R T 4 Agilent RL

Mkrl 5.191 9 GHz

Mkrl 5.193 4 GHz

Ref 117 dBpY #Atten 16 dB 85.95 dbpY Ref 117 dBpY #Atten 16 dB 77.39 dBpY
#Peak #Peak
Log Log
1@ 1@
dB/ 1 dB/
Offst o Offst >
1@ n 1@ r
dB I dB ‘

]
LgRw LgRv
ML $2 ML 52
Start 4,580 @ GHz Stop 5.220 @ GHz Start 4.580 @ GHz Stop 5.220 8 GHz

#Res BH 1 MHz #YBH 3 MHz Sweep 1.2 ms (1801 pts) #Res BH 1 MHz #WBH 8.2 kHz Sweep 68.53 ms (1091 pts)
Marker Trace Type K Axie Amplitude Marker Trace Type X Axie Amplitude
il (65 Freg £.191 9 GHz 85.95 dbpl il (65} Freg £.193 4 GHz 77.39 dBpl
2 (¢ 5] Freg 5.158 8 GHz 54.52 dbpy 2 (6 5] Freg 5.158 8 GHz 45.78 dBpy
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion

(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
5150.00 54.52 74 45.70 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT40) Power Source DC 7.4V

Antenna Chain 0 Env1ron-n-1ental 26.3 deg. C, 57 % RH
Conditions
Channel 38 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
3% Agilent 3% Agilent R T
Mkrl 5.212 8 GHz Mkrl 5.2089 3 GHz

Ref 117 dBpY #Atten 16 dB 92.67 dbpY Ref 117 dBpY #Atten 16 dB 82.36 dBpY
#Peak #Peak
Log Log
1@ L 1@
dB/ o dB/ 1
Offst Offst e
1@ 1@ T
B B |

|
LgAw LgAw
ML $2 ML 52
Start 4,580 @ GHz Stop 5.220 @ GHz Start 4.580 @ GHz Stop 5.220 8 GHz

#Res BH 1 MHz #YBH 3 MHz Sweep 1.2 ms (1801 pts) #Res BH 1 MHz #WBH 8.2 kHz Sweep 68.53 ms (1091 pts)
Marker Trace Type K Axie Amplitude Marker Trace Type X Axie Amplitude
il (65 Freg £.212 8 GHz 92.E7 dBpl il (65} Freg £.289 9 GHz 22,88 dBpl
2 (¢ 5] Freg 5.158 8 GHz 56.23 dbpy 2 (6 5] Freg 5.158 8 GHz 45,98 dBpy
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
5150.00 56.23 74 45.89 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0 Env1ron-n-1ental 26.3 deg. C, 57 % RH
Conditions
Channel 151 Test By
Antenna Polarization Horizontal
200 dBm
Limit1: —_—
.20
WMWWMWWWWWW
-60
h625.000 H638.00 h65H1.00 h664.00 he77.00 h690.00 h703.00 5716.00 h729.00 5755.00 MHz
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5715.00 -34.66 27 -7.66 Pass
5725.00 -35.36 -17 -18.36 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0 Env1ron-n-1ental 26.3 deg. C, 57 % RH
Conditions
Channel 151 Test By
Antenna Polarization Vertical
200 dBm
Limit1: —_—
-20
1 2
e AL A g i s A gt oo L A ol At i, P
-60
h625.000 H638.00 h65H1.00 h664.00 he77.00 h690.00 h703.00 5716.00 h729.00 5755.00 MHz
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5715.00 -35.59 -27 -8.59 Pass
5725.00 -35.56 -17 -18.56 Pass
WLL Report# 16WS0525027F-03 Rev 0 - Page 202 of 222 -

© 2016 Washington Laboratories, Ltd.



Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0 Env1ron-n-1ental 26.3 deg. C, 57 % RH
Conditions
Channel 159 Test By
Antenna Polarization Horizontal
200 dBm
Limit1: —_—
-20
oot b s el WAl
-60
5750.000 5775.00 5800.00 5825.00 5850.00 h875.00 5900.00 5925.00 5950.00 6000.00 MH=z
Frequenc Peak level Peak Limit .
. Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5850.00 -34.18 -17 -17.18 Pass
5860.00 -34.59 -27 -7.59 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0 Env1ron-n-1ental 26.3 deg. C, 57 % RH
Conditions
Channel 159 Test By
Antenna Polarization Vertical
200 dBm
Limit1: —_—
-2
Lt Bt bt o oAb o e Y
-60
5750.000 5775.00 5800.00 5825.00 5850.00 h875.00 5900.00 5925.00 5950.00 6000.00 MH=z
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5850.00 -35.69 -17 -18.69 Pass
5860.00 -35.80 -27 -8.80 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT40) Power Source DC 7.4V
. Environmental o
Antenna Chain 1 o 26.3 deg. C, 57 % RH
Conditions
Channel 38 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
3% Agilent R T 3% Agilent R T
Mkrl 5.284 2 GHz Mkrl 5.206 3 GHz
Ref 117 dBpY #Atten 10 dB 93.94 dBpY Ref 117 dBpY #Atten 10 dB 85.29 dBpY
#Peak #Peak
Lag Log
18 L 18
4B/ A | B 1
Offst | Offst
18 x 18 T
dB [ dB I
i !
LgAw LgAw B - o . i
ML 32 ML 52
Start 4,580 @ GHz Stop 5.220 @ GHz Start 4.580 @ GHz Stop 5.220 8 GHz

#Res BH 1 MHz #YBH 3 MHz Sweep 1.2 ms (1801 pts) #Res BH 1 MHz #WBH 8.2 kHz Sweep 68.53 ms (1091 pts)
Marker Trace Type K Axie Amplitude Marker Trace Type X Axie Amplitude
il (65 Freg £.284 2 GHz 93.94 dbpl il (65} Freg £.28E 3 GHz 85.20 dBpl)
2 (¢ 5] Freg 5.158 8 GHz 53.89 dbpy 2 (6 5] Freg 5.158 8 GHz 45.78 dBpy
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
5150.00 53.89 74 45.70 54 Pass
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- Page 205 of 222 -

© 2016 Washington Laboratories, Ltd.




Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 1 Environmental 263 deg. C, 57 % RH
Conditions
Channel 38 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
4% Agilent R T 4 Agilent R T

Mkrl 5.211 4 GHz

Mkrl 5.213 5 GHz

Ref 117 dBpY #Atten 16 dB 88.83 dbpv Ref 117 dBpY #Atten 16 dB 79.973 dBpi
#Peak #Peak
Log Log
1@ " 1@
dB/ & | 4B/
Offst i Offst o
im : im
B I B }
3 iy 7 7%
LgAw LgAw
169
ML $2 ML 52
Start 4,580 @ GHz Stop 5.220 @ GHz Start 4.580 @ GHz Stop 5.220 8 GHz

#Res BH 1 MHz #YBH 3 MHz Sweep 1.2 ms (1801 pts) #Res BH 1 MHz #WBH 8.2 kHz Sweep 68.53 ms (1091 pts)
Marker Trace Type K Axie Amplitude Marker Trace Type X Axie Amplitude
il (65 Freg £.211 4 GHz 28.82 dbpl il (65} Freg £.213 & GHz 79.97 dBpl
2 (¢ 5] Freg 5.158 8 GHz 54.95 dbpy 2 (6 5] Freg 5.158 8 GHz 45.88 dBpy
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
5150.00 54.95 74 45.00 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 1 Environmental 263 deg. C, 57 % RH
Conditions
Channel 151 Test By Paul Pan
Antenna Polarization Horizontal
200 dBm
Limit1: —_—
-2
2
1
-60
5625.000 5638.00 565100 H664.00 5677.00 5690.00 5703.00 5716.00 5729.00 575500 MH=z
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5715.00 -35.53 -27 -8.53 Pass
5725.00 -27.75 -17 -87.75 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 1 Environmental 263 deg. C, 57 % RH
Conditions
Channel 151 Test By Paul Pan
Antenna Polarization Vertical
200 dBm
Limit1: —_—
.20
1 3
ineapttncmplioo e seiasabeheioed bt g s et o et
-60
h625.000 H638.00 h65H1.00 h664.00 he77.00 h690.00 h703.00 5716.00 h729.00 5755.00 MHz
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5715.00 -35.70 27 -8.70 Pass
5718.73 -33.18 17 -16.18 Pass
5725.00 -34.89 17 -17.89 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 1 Environmental 263 deg. C, 57 % RH
Conditions
Channel 159 Test By Paul Pan
Antenna Polarization Horizontal
200 dBm
Limit1: —
-20
2
et b, st et et
-60

5750.000 5775.00

580000 582500

5875.00 5900.00

5925.00 5950.00

6000.00 MHz

Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5850.00 -35.08 -17 -18.08 Pass
5860.00 -33.97 -27 -6.97 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

FCC Certification Test Report
Hover Camera May 18, 2016
Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 1 Environmental 263 deg. C, 57 % RH
Conditions
Channel 159 Test By Paul Pan
Antenna Polarization Vertical
200 dBm
Limit1: —_—
-20
NI [T U Y SRR TN B FRE M TR N T et
-60
5750.000 5775.00 5800.00 5825.00 5850.00 h875.00 5900.00 5925.00 5950.00 6000.00 MH=z
Frequenc Peak level Peak Limit .
. Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5850.00 -36.43 -17 -19.43 Pass
5860.00 -36.10 -27 -9.10 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

MIMO Mode_ Test Data

Mode 802.11n(HT20) Power Source DC 7.4V
. Environmental o
Antenna Chain 0+1 .o 26.3 deg. C, 57 % RH
Conditions
Channel 36 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
3% Agilent R T 3% Agilent R T
Mkrl 5.183 7 GHz Mkrl 5.184 4 GHz
Ref 117 dBpY #Atten 16 dB 95.47 dBpV Ref 117 dBpY #Atten 10 dB 89.67 depd
Peak Peak
Lag 1] Log
18 2 18 ]
dB/ [ dB/ K
(Offst [ (Offst [ ]
16 T 16 T
o TNy g [
LgRv Lofv —— — ) - ; ; - -
ML 52 ML $2
Start 4,580 @ GHz Stop 5.210 @ GHz Start 4,580 @ GHz Stop 5.210 8 GHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.2 ms (1801 pts) #Res BH 1 MHz #WBH 3.9 kHz Sneep 142 ms (1081 pts)
Marker Trace Type i Axis Amplitude Marker Trace Type A Axis Amplitude
(&5 Freg £.183 7 GHz 98.47 dBpl 1 1) Freg £.184 4 GHz 89.87 dBpU
2 [&5) Freg £.158 B GHz 53.85 dBpU 2 [¢5) Freg C.158 B GH=z 45.17 dBpU
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
5150.00 53.85 74 4517 54 Pass
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report
May 18, 2016

Mode 802.11n(HT20) Power Source DC 7.4V
. Environmental o
Antenna Chain 0+1 o 26.3 deg. C, 57 % RH
Conditions
Channel 36 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
4 Agilent R T 4 Agilent R T
Mkrl 5.183 7 GHz Mkrl 5.185 9 GHz

Ref 117 dBpY #Atten 10 dB 99.39 dBpY Ref 117 dBpY #Atten 10 dB 90.689 dBpY
Peak Peak
L 1— L
Ty 2 Ty 3
dB/ il dB/ e
Offst iF Offst []
18 T 18 T
B L 11 B 1
- o P . B ,
ML 32 ML 52
Start 4,580 @ GHz Stop 5.210 @ GHz Start 4.580 @ GHz Stop 5.210 8 GHz

#Res BH 1 MHz #YBH 3 MHz Sweep 1.2 ms (1801 pts) #Res BH 1 MHz #WBH 3.9 kHz Sweep 142 ms (1091 pts)

Marker Trace Type K Axie Amplitude Marker Trace Type X Axie Amplitude
il (65 Freg £.183 7 GHz 99.29 dBpl il (65} Freg £.185 9 GHz 98.89 dBpl
2 (¢ 5] Freg 5.158 8 GHz 53.84 dbpy 2 (6 5] Freg 5.158 8 GHz 45,27 dBpy

Frequency Peak level Peak Limit AV level AV Limit )
Conclusion

(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
5150.00 53.84 74 45.27 54 Pass

WLL Report# 16WS0525027F-03 Rev 0

- Page 212 of 222 -

© 2016 Washington Laboratories, Ltd.




Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0+1 Env1ron-n-1ental 26.3 deg. C, 57 % RH
Conditions
Channel 149 Test By Paul Pan
Antenna Polarization Horizontal
200 dBm
Limit1: —_—
10
1}
-10
-20
-30
1
o g AU g A sl o A e e Pt st e o et
-40
-50
-60.0
h625.000 5H638.00 h651.00 h664.00 hE7F7.00 h690.00 h703.00 h716.00 h729.00 h7hh 00 MHz
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5715.00 -34.54 -27 -7.54 Pass
5725.00 -34.55 -17 -17.55 Pass
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Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0+1 Env1ron-n-1ental 26.3 deg. C, 57 % RH
Conditions
Channel 149 Test By Paul Pan
Antenna Polarization Vertical
200 dBm
Limit1: —_—
10
1}
-10
-20
-30 1 5
sl o gt e g et gttt A gty Bt B
-40
-50
-60.0
h625.000 5H638.00 h651.00 h664.00 hE7F7.00 h690.00 h703.00 h716.00 h729.00 h7hh 00 MHz
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5715.00 -33.66 -27 -6.66 Pass
5725.00 -34.60 -17 -17.60 Pass
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Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0+1 Env1ron-n-1ental 26.3 deg. C, 57 % RH
Conditions
Channel 165 Test By Paul Pan
Antenna Polarization Horizontal
200 dBm
Limit1: —_—
10
1}
-10
-20
-30
1 2
R P el el st b, eyl b el
-40
.50
-60.0
h7h0.000 577500 h800.00 h826.00 hB8h0.00 h87h.00 H900.00 h925.00 595000 600000 MH=z
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5850.00 -34.56 -17 -17.56 Pass
5860.00 -34.03 =27 -7.03 Pass
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Mode 802.11n(HT20) Power Source DC 7.4V
Antenna Chain 0+1 Env1ron-n-1ental 26.3 deg. C, 57 % RH
Conditions
Channel 165 Test By Paul Pan
Antenna Polarization Vertical
200 dBm
Limit1: —_—
10
1}
-10
-20
-30
L 2
2 it S s b oo AR ARy Ve o bl oty
-40
.50
-60.0
h7h0.000 577500 h800.00 h826.00 hB8h0.00 h87h.00 H900.00 h925.00 595000 600000 MH=z
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5850.00 -34.97 -17 -17.97 Pass
5860.00 -35.80 =27 -8.80 Pass
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Mode 802.11n(HT40) Power Source DC 7.4V
. Environmental o
Antenna Chain 0+1 o 26.3 deg. C, 57 % RH
Conditions
Channel 38 Test By Paul Pan
Antenna Polarization Horizontal
Detector: Peak Detector: AV
3% Agilent R T 3% Agilent R T
Mkrl 5.284 3 GHz Mkrl 5.2087 9 GHz

Ref 117 dBpY #Atten 10 dB 96.03 dBpY Ref 117 dBpY #Atten 10 dB 86.54 dBpY
#Peak #Peak
Log o | Loa
18 o | 1o
dB/ | 4B
Offst | Offst
i { i :
dB _ dB ;
LgAw LgAw -
ML 32 ML 52
Start 4,580 @ GHz Stop 5.210 @ GHz Start 4.580 @ GHz Stop 5.210 8 GHz

#Res BH 1 MHz #YBH 3 MHz Sweep 1.2 ms (1801 pts) #Res BH 1 MHz #WBH 8.2 kHz Sweep 67.53 ms (1091 pts)
Marker Trace Type K Axie Amplitude Marker Trace Type X Axie Amplitude
il (65 Freg £.284 3 GHz 96.82 dbpl il (65} Freg £.287 9 GHz 26.54 dBpl
2 (¢ 5] Freg 5.158 8 GHz 55.45 dbpy 2 (6 5] Freg 5.158 8 GHz 45,92 dBpy
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
5150.00 55.54 74 45.92 54 Pass
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Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0+1 Environ-n-lental 26.3 deg. C, 57 % RH
Conditions
Channel 38 Test By Paul Pan
Antenna Polarization Vertical
Detector: Peak Detector: AV
4% Agilent R T 4 Agilent R T

Mkrl 5.209 2 GHz

Mkrl 5.211 4 GHz

Ref 117 dBpv #Atten 10 dB 93.15 dBpY | Ref 117 dBp¥ #Atten 10 dB 83.73 dBpY
#Peak #Peak
Lag Log
i | 1@
4B/ oo | dBY s
Offst [ Offst o
i T i {
dB ] dB 1
3L 3.
LgAw LgAw
ML S2 ML S2
Start 4,580 @ GHz Stop 5.220 @ GHz Start 4.580 @ GHz Stop 5.220 8 GHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.2 ms (1801 pts) #Res BH 1 MHz #WBH 8.2 kHz Sweep 68.53 ms (1091 pts)
Marker Trace Type # Axie Amplitude Marker Trace Type A Axie Amplitude
1 (& W] Freg 5.289 2 GHz 93.15 dBpl 1 (& W] Freg 5.211 4 GHz 83.73 dBpl
2 (e b Freg 5.158 B GHz 54,83 dBpl 2 (e bl Freg 5.158 B GHz 45,35 dBpl)
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
5150.00 54.03 74 45.35 54 Pass
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Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0+1 Env1ron-n-1ental 26.3 deg. C, 57 % RH
Conditions
Channel 151 Test By Paul Pan
Antenna Polarization Horizontal
200 dBm
Limit1: —_—
-20
MMMWMWMMMM
-60
5625.000 5638.00 565100 H664.00 5677.00 5690.00 5703.00 5716.00 5729.00 575500 MH=z
Frequenc Peak level Peak Limit .
. Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5715.00 -34.39 -27 -7.39 Pass
5720.03 -27.55 -17 -10.55 Pass
5725.00 -29.01 -17 -12.01 Pass
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Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0+1 Env1r01?n-1ental 26.3 deg. C, 57 % RH
Conditions
Channel 151 Test By Paul Pan
Antenna Polarization Vertical
200 dBm
Limit1: —_—
-20
2
1
bbbl sotton it s bt e s bt oy s
-60
5625.000 5638.00 565100 H664.00 5677.00 5690.00 5703.00 5716.00 5729.00 575500 MH=z
Frequenc Peak level Peak Limit .
. Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5715.00 -35.11 -27 -8.11 Pass
5723.54 -30.69 -17 -13.69 Pass
5725.00 -33.85 -17 -16.85 Pass
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Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0+1 Env1ron-n-1ental 26.3 deg. C, 57 % RH
Conditions
Channel 159 Test By Paul Pan
Antenna Polarization Horizontal
200 dBm
Limit1: —
-20
; 2WWWWWWWWMMWN
-60
5750.000 5775.00 5800.00 5825.00 5850.00 5875.00 5300.00 5925.00 5950.00 6000.00 MH=z
Frequenc Peak level Peak Limit .
Aneney Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5850.00 -34.95 -17 -17.95 Pass
5860.00 -34.40 -27 -7.40 Pass
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Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0+1 Env1rorgnllental 26.3 deg. C, 57 % RH
Conditions
Channel 159 Test By Paul Pan
Antenna Polarization Vertical
200 dBm
Limit1: —_—
-20
St A A oy WD A e
-60
5750.000 5775.00 5800.00 5825.00 5850.00 h875.00 5900.00 5925.00 5950.00 6000.00 MH=z
Frequenc Peak level Peak Limit .
a Y Peak Margin Conclusion
(MHz) (dBuv/m) (dBuv/m) (dB)
5850.00 -36.24 -17 -19.24 Pass
5860.00 -35.92 -27 -8.92 Pass
***END OF TEST REPORT***
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